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1. Legends : * Thiz figure fails to comply with BS1452 : 1990

C- ly with BS1452 : 1990 Table 1 for the
comply with BS1452 : 1990 Table 1.
imen tested only.

DP251012-0414

2. Test results relate to

W. XK. Leung J
L~ ertified by :

1452 dd 14

PETER K. F. CHOI
- O e

Hong Kong W Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accredifatin nggty&ﬂﬁﬂmmspeciﬁc laboratory
activities as listed in ¥ HOKLAS Directory of Accredited Laboratories. The results shown in this report were defepfnined by this laboratory in accordance with its
terms of accreditation. This report shall not be reproduced unless with prior written approval from this laboratory.




